REDDY HeaTER ME3B00 SPEC 2136G0G
H\GH PRESSORE Mas)eT7-0

HEATER EXPLODED VIEYW FIG
8

MOTOR & PUMP ASSY

. WIRING DIAGRAM

L14
SLUf
AC THERMAL
bACK SWIICH

WHITE WHITE
WHITE
TRANSFOMER|

TO ELECTRODES
sowencip } | — MOTOR
BLACK . (3LUE FOREUR)
L WHITE

REEN
WHITE M BLACK f,}g (l%

AlalK
THERMOSTAT U M?134 {(8R0OWN FOR EUR)




WaSAy TR e NIE OO0 5MEC 31266406
HGaH PRESSLRE Ma2sSib7-02

Index Part HEATER EXPLODED VIEW FIG 8§ Index Part HEATER EXPLODED VIEW FIG 8

No. Number Part Name Qty. No. Number Part Name Qty.
V.
1 MIB0SSD  Now Cone 1 aG ar, Toraue Lock 18— 4
M11084-27 crew, No. 10-12x % N
{Nose Cone to Outer Shell) 6 217 M18T] Fuel Line, Pump to Nozzle 1
2 M18085AC  Outer Shell 1
M11084-27 Screw, No. 10-12x % g; xgggg; g:gi{:‘ F};re(;r:t i
(Outer Shell to Tank) 6 M12345:49  Screw, No. 10-24 x 2%
3 M18087D  Cover, Outer Shell 1 Handle to Fuel Tank) 3
M11084-27 (sé:fv‘:r Mo ol 231}:;1/12) . 39 M195131A Motor Bracket Assembly 1
M11084-27 Screw, 10-12x Y2 in.
M11271-6 Nut, Tinnerman {Cover to (Motor Bracket attaching) 6
Quter Shell) 6 40 M8434-3 Transformer 1
4 M22905A Support, Cover 1 WLM-4C Washer, Lock % in. 5
M12461-26  Screw, No. 10-32 x 3/8 in. 41 M3334-10 Fuel Line Assembly 2
{Support to Outer Shell) 5 42 M18919-1 Fuel Intake Tank 2
5 1000576 Grommet N 43 M18298-2AA Fuel Tank Assembly 1
M31336-01 Deflector, Heat 1 44 M23984 Fuel Cap 1
M12461-26 Screw, No. 10-32 x 3/8 in. 45 M18053 Screen Filler Neck 1
(Outer Shell to Combustion 46 M&257 Drain Plug 1
Chamber) 6 47 M25125-4 Thermostat Assembly 1
7 M18773-3 Combustion Chamber 1 RC1-3C Serew Rd., Hd. 6-32x 3/8in. 2
9 M31301-02  Switch, Fan 1 WL1-1 Washer Lock No. 4
10 ST2-8BC Screw, No. 8-15x 1 (Fan NPC-1C Nut, Plain No. 6-32 2
Switch attaching) 2 48 M25121A Bracket, Thermostat 1
11 M23537 Plate, Deflector 1 M11084-27 Serew, 10-12x ¥ 2
12 M18777-2 Nozzle and Electrode WL1-3 Lockwasher No. 10
Adaptor Assembly 1 (Bracket to Shell Support) 2
13 M16741-18 . Refaining Ring, Nozzle 1 49 M21786A Bracket, Switch Box 1
14 M3981 - Electrode 2 M11084-27  Serew No. 10-12x %
i5 M28340 . Bushing, Electrode 2 {Bracket to Tank) 2
M12461-14 . Serew, 8-32x 3/8 WL1-3 Lockwasher No. 10 2
{Electrode Clamping) 2 50 1000576 Grommet 2
16 M18775 . Bracket, Nozzle 1 52 Switch Box
17 M22626 . Nozzle 1
i8 M4274 . 8pring 1 52 M25138 Switch Box 1
19 M18776 . Adapter 1 M12461-27 Screw, 10-32x % 2
20 69248 . Elbow 1 NTF-3C Nut, Torque Lock 10-32
21 M11084-27  Screw, No. 10-12x % (Box Attaching) 2
(Adapter Mounting) 2 53 M25208A Cover, Box 1
22 M10816-33 Electrode Lead 2 M25209 . Gasket 1
23 M23367 Fan 1 54 1001349 Connector 2
24 M23386-1A Guard, Fan 1 55 M15779-19  Extension Cord 1
25 M21964 Key, Fan locating 1 56 C5-16C Pin, cotter, 5/32 x 1% in. 2
M12461-25  Screw, Hex hd., 10-32x % 4 57 WP-10C Washer Flat, 5/8 in. 2
WLM-3C Lockwasher No., 10 4 58 M8111 Wheel 2
26 M23373-3 Motor and Pump Assembly 59 WP-10C Washer, Flat, 5/8 in. 2
(See Figure 4 for details) 1 60 M50535 Frame, Wheel Support 1
HC4-5C Screw, 4%-18 x 2 (Motor 61 M18774A Axle
Mounting} 4
Index Part MOTOR & PUMP ASSY Index Part MOTOR & PUMP ASSY
No. Number Description Quan. No. Number Description Quan.
M23373:3  Motor and Pump -‘}SSY- N/A 10 *HC5-7C Screw, Hex hd. , 5/16-18
1 57413 Elbow, Strect 1/4 in. 1 x 3/4 in. 4
2 M3573 Filter, Fuel 1 11 *WLM-5C Lockwasher, 5/16 in. 4
M1307 Filter, Cap 1 12 *wp-5C Washer, Plain 5/16 in. 4
M3301-2 Filter, Gasket 1 13 M22348 Adapter 1
M3301 F?Iter, Element 1 14 *RF3-6C Screw, Rd. hd., No, 10-32
3 M17409-1 Nipple 1 x 3/4 in. 3
4 M22872-1 Pump, Fuel 1 15 *WLM-3 Luckwasher No. 10 3
5 69246 Nipple, Pipe 1/8 in. 2 16 *Wp-3 Washer, Flat 3
6 57419 Pipe Plug 1 17 M1843s Spring 1
7 69255 Tee 1 14 M22873 Coupling 1
8 M31372 Valve, Solenoid 2 13 M23357-2 Motor 1
g M3976 Connector, Male 1




